
 
 

 
 
 
 
 

Politecnico di Torino 
 

Master’s degree in Environmental and Land Engineering 
Specialization in Climate Change 

A.Y. 2023/2024 
 

 
 
 
 
 
 

 
Energetic Optimization of  Wastewater 

Treatment Plant and Evaluation of Green 
House Gases 

 
 
 
 
 
 
 
 
 
Supervisors: Candidate: 

Prof. Deborah Panepinto 
Prof. Mariachiara Zanetti 
 

Sule Kurt 
 
 

 



 
 

TABLE OF CONTENT 
ABSTRACT ............................................................................................................................... 1 

1. INTRODUCTION .................................................................................................................. 2 

1.1. AN OVERVIEW OF WASTEWATER TREATMENT PLANTS AND THEIR 
[...]
Wastewater treatment plants (WWTP) are said to consume significant energy and produce 

greenhouse gas (GHG) emissions. Enhancing their efficiency is generally important to meet 

certain targets, especially the use of energy and the reduction of GHG emission at WWTPs as 

the reduction in GHGs play a major role in promoting sustainability. This current study 

focuses on analysing the energy usage trends, the main sources of GHG emissions at WWTPs 

and at the same time suggests effective strategies for their enhancement. 

From the existing literature, a review has been conducted to explore the current approaches 

for decreasing energy consumption and GHG emissions at WWTPs. This literature review 

encompasses techniques like equipment replacement, retrofitting, process adjustments and 

incorporating energy sources simultaneously special focus is placed on aeration technologies, 

high efficiency pumps, biogas upgrading methods and innovative practices such as granular 

sludge, anaerobic ammonia oxidation and nutrient recovery systems. The strategies found 

from the review are designed to reduce energy consumption and release of harmful methane 

(CH4 ) and nitrous oxide (N2O) which are the major contributors to  WWTPs GHG emissions. 

The baseline scenario outlines the utilization of data from the current literature in order to 

calculate energy consumption and GHG emissions. Prior to proceeding with the development 

and comparison of the two optimized scenario the establishment of the baseline scenario is 

developed. The decision to prioritize enhancing aeration stems from its ability to have an 

impact, on energy consumption in WWTPs given that aeration typically consumes the most 

energy. Even a small decrease in aeration energy usage can result in energy savings. On the 

other hand, the focus of the biogas enhancement plan is to improve the efficiency of biogas 

production, promote energy recovery and reduce GHG emissions. By comparing these two 

approaches a comprehensive assessment can be made regarding both energy conservation and 

recovery potential offering a rounded strategy for optimizing WWTP operations. 

The findings indicate that both strategies for improvement lead to reductions in energy 

consumption and emissions compared to the baseline scenario, with the biogas enhancement 

plan showing a higher potential for recovering energy. This study offers insights and 

actionable recommendations, for WWTP operators underscoring the significance of 

monitoring and adaptive management practices in achieving sustainable wastewater treatment 

processes. 



2 
 

1. INTRODUCTION 

Water is important across various sectors but only a small fraction is suitable for consumption 

leading to sustainability challenges. Wastewater treatment plants (WWTPs) play a role in 

safeguarding health by purifying wastewater that contains organic materials, nutrients and 

chemicals. Failure to treat wastewater can have effects on both the environment and 

communities, such as oxygen depletion, foul odors and groundwater contamination. Initially 

designed to remove suspended solids, biological oxygen demand (BOD) and pathogens, 

modern WWTPs also focus on eliminating nutrients and harmful substances to comply with 

regulations and preserve water quality. 

However, WWTPs use a lot of energy for various stages including mixing, pumping and 

particularly aeration during the treatment process, typically between 0.5 and 2.0 kWh per 

cubic meter of treated water with processes for removing nutrients requiring a lot of energy. 

Besides that, WWTPs also release GHGs including carbon dioxide (CO₂), methane (CH₄), 

nitrous oxide (N₂O) which play a role in climate change and their emission amount depends 

on the technology and processes involved. CO₂ emissions mainly come from treatment 

processes and electricity use. CH₄ emissions are affected by factors such as the presence of 

matter, temperature and the type of treatment system in place. N₂O emissions, which have a 

global warming potential (GWP) considerably more than CO₂, are produced when nitrogen 

compounds in wastewater break down. 

Given the energy usage and GHG emissions linked to WWTPs, there is a growing focus on 

improving their sustainability and exploring their role in the water energy connection. This 

study seeks to examine energy consumption patterns, identify sources of GHG emissions in 

WWTPs and suggest strategies for enhancement. By reviewing existing research, various 

methods for reducing energy consumption and GHG emissions are explored, including 

upgrading equipment, retrofitting processes optimizing operations and incorporating energy 

sources. Special attention is placed on aeration technologies, high efficiency pumps, biogas 

refinement techniques as well as innovative approaches, like granular sludge utilization, 

anaerobic ammonia oxidation systems and nutrient recovery methods. 

A baseline scenario is set up by using information from existing sources in order to determine 

the amount of energy used and GHG emissions. And this is followed by creating two 

improved scenarios. One scenario focuses on making aeration more efficient since it greatly 



3 
 

affects energy consumption while the other focuses on enhancing biogas production 

efficiency, encouraging energy recovery and reducing GHG emissions. By evaluating these 

strategies, a thorough analysis can be conducted regarding energy conservation and recovery 

possibilities and reducing GHG emissions. 

In summary, this study aims to provide actionable insights and recommendations for WWTP 

operators, highlighting the importance of monitoring and adjusting management practices to 

ensure sustainable wastewater treatment processes. The findings emphasize the potential for 

significant improvements in energy efficiency and reductions in GHG emissions, contributing 

to the broader goals of environmental sustainability and resource conservation. 

1.1. AN OVERVIEW OF WASTEWATER TREATMENT PLANTS AND THEIR 

SIGNIFICANCE 

Water is a resource found in all living beings and plays a crucial role in various aspects such 

as household activities, industrial processes, irrigation, material transport, energy production 

and sanitation. Despite covering over 70% of the Earths surface only a small fraction like 0.5 

% of water is suitable for use [1]. This limited availability is under pressure due to increasing 

demands from agriculture, industry and households leading to deteriorating water quality and 

pollution issues that pose sustainability and public health challenges [2].  

The treatment of wastewater is essential to prevent pollution and protect health. Unprocessed 

wastewater containing substances, nutrients, bacteria and chemicals can reduce oxygen levels 

in water bodies generate odors and contribute to the eutrophication of aquatic ecosystems, 

negatively impacting aquatic life and overall water quality. Additionally, the use of 

wastewater in agriculture can harm groundwater quality and impact farming communities. 

Recognizing these critical issues, the evolution of sewage treatment systems originated from 

the need to address the impact of sewage on the environment and public health. Initially from 

1900 until the 1970s the main focus was on eliminating suspended solids, biological oxygen 

demand (BOD) and disease causing bacteria. Transitioning into the 1970s through the 1990s 

efforts shifted towards enhancing the ecological aspects of treated wastewater tackling 

removal and identifying specific harmful substances in sewage. Since the 1990s treatment 

goals have broadened to include eliminating chemicals and ensuring that treated water meets 

strict regulatory requirements [22,23].  



4 
 

To sum up, WWTPs play a role in ensuring that clean water is returned to the environment, 

protecting health and ecological balance. Even though they use a lot of energy, advancements 

in technology and energy efficient methods can help them promote sustainability while 

meeting the rising demands, for water and energy. 

1.2. ENERGY CONSUMPTION IN WWTP 
WWTPs are designed primarily to meet effluent quality standards, often neglecting 

considerations for energy efficiency which make them highly energy-intensive process 

especially because of the significant energy demands required for mixing, pumping, and 

aeration at each stage [24,75] 

Their energy consumption depends on their size (population equivalent, organic or hydraulic 

loading), location of the plant, effluent requirements and characteristics of wastewater. The 

energy consumption is usually between 0.5 and 2.0 kWh/m3, with nutrient removal requiring 

less than 0.5 kWh/m3. The energy needs for several treatment methods, including lagoons, 

trickling filters, activated sludge, and advanced treatments, are around 0.09-0.29, 0.18-0.42, 

0.33-0.6, and 0.31-0.4 kWh/m3, respectively [25].  

Figure 1 illustrates the average energy consumption of a conventional WWTP with typical 

unit operations. And it is clear that smaller capacity and more advanced WWTPs generally 

exhibit higher energy consumption per unit volume [30]. Pratima Singh et al. found that 

small-scale WWTPs use twelve times as much electricity as larger facilities [18]. Any 

decentralized treatment facility serving a single community is considered "small-scale" in this 

study, where it was discovered that the facility's energy consumption was 4.87 kWh/m3. 

"Large-scale" was defined as providing centralized conglomerated treatment and servicing big 

metropolitan areas with an energy consumption of 0.40 kWh/m3[17]. 

 

 

 

 

 

 

 

 

 

Figure 1: Typical energy use profile for 10 MGD WWTPs [30]. 



5 
 

Similarly in another similar study which is a survey characterizing approximately 15000 

publicly owned wastewater treatment facilities in the USA reported that unit electricity 

consumption for different treatment processes vary with the plants size as shown in Figure 2 

and it can be seen that with increasing plant size, all four of these processes use less electricity 

per unit [28]. 

 

Figure 2: Correlation between WWTP Size and Energy Consumption 

More precisely, Figure 3 depicts the energy distribution in a conventional WWTP. It is evident 

that aeration process in which dissolved oxygen is introduced into the wastewater to support 

aerobic oxidation uses a substantial amount of energy, accounting for between 50-75% of the 

overall energy consumption [64]. Anaerobic digestion and wastewater pumping are two other 

important energy-intensive processes [30].  

 

Figure 3: Distribution of energy requirement for conventional WWTPs 



6 
 

The main activities causing energy consumption in wastewater treatment plants can be 

categorised as follow: Pumping, Treatment (especially aeration), Utilities. 

1.2.1. Pumping 

Pumping is one of the inevitable part of the entire process where it is used to circulate the 

water and solids through the sequence of treatment procedures and it requires a lot of energy 

to convey water from different locations. In locations where gravity flow is essentially 

impossible, pumping is necessary. Pumps can be utilized at the different places of the facility, 

including lift stations, influent pump stations, various sites within the treatment plant, and 

effluent pump stations. And about 15-25% of the energy consumption is caused by them [60].  

1.2.2. Treatment 

Energy is used extensively in the various wastewater treatment process. Primary treatment, 

secondary treatment, tertiary treatment and sludge processing are the most often used 

treatment procedures [59]. 

 

Figure 4: Process flow diagram for wastewater treatment plant [96] 

Primary treatment – This step includes operations such as wastewater collection, pumping, 

screening, grit removal and sedimentation in the primary settling tanks [59].  

The treatment starts with screening in order to remove large particles before being ground to 

smaller the size of the residual solids. After this, the water flows to primary sedimentation 

tanks where the particles are given time to settle. Particles with higher specific gravity settle 

at the tank's bottom, while those with lower specific gravity float to the water's surface, and 

skimmers subsequently remove grease, free oil, and other floating particles from the surface. 

Commonly, to help remove solids from primary sedimentation tanks, chemical flocculants or 



7 
 

polymers are introduced. Solids removed from primary treatment are subsequently dewatered 

and handled in the sludge treatment procedure [58].  

While this treatment step generally demands relatively low energy use, excluding wastewater 

pumping, it can eliminate approximately 50 to 70% of suspended solids and 25 to 40% of the 

BOD. Therefore, this process not only operate with efficiency but also play a crucial role in 

removing contaminants from the wastewater, thereby reducing the load on subsequent 

processes [30,59]. 

The efficiency of primary treatment directly affects the amount of energy needed for 

secondary treatment processes. More specifically, if primary treatment is less effective, more 

energy will be used, especially for aeration, in order to remove organic matter and nutrients 

during secondary treatment [30].  

Secondary treatment: 
Conventional secondary treatment involves biological processes to degrade organic matter 

and reduce solids. This step is assessed by BOD and suspended solids removal. This process 

usually takes place in a tank followed by a settling basin or secondary clarifier utilizing 

techniques such as the activated sludge method and trickling filters. 

When nutrient removal, such as nitrogen and phosphorus, is needed, it can be integrated with 

secondary treatment. Nitrogen removal may require additional reactors for the nitrification-

denitrification process, often combining chemical and biological treatments for enhanced 

efficiency [76]. 

In the study made by Yang et al. in 2006 at 599 Chinese WWTPs the energy consumption of 

secondary treatment was measured; the results are shown in the Table 1 [17]. 

Table 1: Secondary Treatment Energy Input 

Secondary Treatment kWh/MG Treated 

Activated Sludge 1321 

Trickling Filter 954 

Extended Aeration 1287 

Sequencing Batch 1272 

Biomembrane 1249 

Oxidation Ditch 1143 

Anaerobic-Anoxic-Oxic 1011 

Land Treatment 958 



8 
 

The aerobic activated sludge treatment method is accounting for a significant portion of the 

total energy consumption ranging from 30% to 75% and widely used as a treatment WWTPs. 

These reactors maintain a suspended bacterial culture known as activated sludge and 

effectively eliminate dissolved or colloidal material.  

During these processes the bacteria break down the organic carbon in the wastewater, 

resulting in the production of carbon dioxide, nitrogen compounds and biological sludge. This 

treatment step plays a crucial role, in reducing BOD levels by removing 70% to 85% of BOD 

from the effluent. The effluent of this step goes to secondary clarifier. 

A fraction of the clarifier's sludge is recycled into reactors or aeration basins, while the 

remainder is removed or "wasted". Several techniques are used to dewater and dispose of the 

waste sludge. Ultimately, the secondary treatment's effluent is cleaned and released [58]. 

Since it is going to be discussed in the energy consumption reduction part, it is important to 

understand technical details about aeration system.  

Aeration Methods 
There are numerous types of aeration systems, but wastewater is primarily aerated using two 

basic methods: submerged diffusion, where air or pure oxygen is introduced through diffusers 

and mechanical surface aeration, which agitates the water to incorporate air [59]. Sub-surface 

methods encompass coarse-bubble and fine-bubble diffusion, as well as jet aeration. Surface 

methods involve fixed or floating aerators and various types of paddle aerators. In 

contemporary, larger WWTPs, sub-surface fine-bubble diffusion aeration is more commonly 

used [31]. 

Aeration systems consist of three main components: blowers for generating airflow, airflow 

transfer and distribution (including pipe,valve,diffusors) and aeration tanks (Figure 5)  

 

Figure 5: Example of a typical blower and aeration system [31] 



9 
 

Blower  
A blower draws in external air, compresses it, and sends it to the distribution pipes, which 

supply air to the aeration basins in a WWTP. Compression is necessary because the air 

pressure at the diffusers must exceed the water pressure, particularly since diffusers are 

typically installed 4-6 m deep, making water pressure a significant factor. Additionally, 

pressure losses occur in the piping system, and diffusers require a minimum pressure, 

necessitating even higher blower pressure [50]. 

Blower technologies are divided into two main categories: centrifugal and positive 

displacement. 

a.Centrifugal: Typically, they offer a broad range of airflow but operate within a narrow 

pressure range. These blowers are commonly employed in WWTPs that require high airflow, 

exceeding 425 m3/min 

b. Positive displacement: they can achieve a wide range of pressures but only within a narrow 

airflow range. Commonly they are employed in WWTP requiring low airflow. The two 

primary types of positive displacement blowers are rotary lobe and rotary screw. 

• Rotary lobe technology: This well-established method employs a pair of lobe-shaped 

rotors, utilizing external compression. Air is compressed outside the casing as it is 

transferred back from the pressure side. 

• Rotary screw technology: This newer approach for wastewater applications involves 

two screws that compress air internally. As the air moves from the inlet to the outlet, 

the space between the screws narrows, which results in internal compression. This 

internal compression can potentially make this technology more energy-efficient than 

rotary lobe technology [50]. 

Air piping: The blower is usually linked to the aeration system via a manifold, allowing for 

multiple blowers to be connected. The piping system typically uses stainless steel from the 

blower to the aeration basin, up to one meter above the basin floor.  

Valves: Before the pipe system enters the bioreactor, valves control the airflow to each zone. 

These valves are operated by actuators, and their positions are usually monitored by the 

Supervisory Control and Data Acquisition system (SCADA). The control system usually sets 

the valve opening set-point. Butterfly valves are commonly used because of their cost-

effectiveness, however they have non-linear characteristics, which makes precise airflow 

control challenging.  



10 
 

An example is that a 10% valve opening can increase airflow unevenly, depending on the 

initial valve position. 

 

Figure 6:  Valve characteristics of butterfly valves.  

Plug valve is another type of valve. Even though they are more expensive than butterfly 

valves, they offer linear characteristics and ensures a consistent increase in airflow regardless 

of the initial valve position. 

Diffusers: Diffusers are connected to the piping system and release air into the wastewater. 

They are categorized by the size of the bubbles they produce: coarse bubble and fine bubble 

diffusers. 

Coarse bubble diffusers: These diffusers are typically nonporous and have a low oxygen 

transfer efficiency (OTE). Although they are not energy efficient, they are suitable for 

applications such as sludge aeration, where fine bubble aeration cannot provide adequate 

mixing. 

Fine bubble diffusers are generally porous and offer higher OTE than coarse bubble diffusers, 

making them more energy efficient. These diffusers consist of a holder and a membrane with 

slits through which air passes into the wastewater. The quality and slit design of the 

membrane affect diffuser pressure loss. Fine bubble diffusers may experience fouling issues 

as microorganisms tend to adhere to the aeration tools leading to decreased effectiveness. To 

prevent this problem, regular cleaning is necessary and can be done by air bumping where 

airflow is increased to stretch the membrane and crack the biofilm or by chemical cleaning 

where using acid or alkaline washes or gas injection take place. 

The increase in oxygen transfer efficiency (OTE) for bubble diffusers is linked to the surface 

area, which's greater for smaller bubbles because of their extended ascent time and enhanced 



11 
 

contact with the wastewater as it can be seen from Table 2. The density of diffusers (diffuser 

area/tank bottom area) also impacts aeration effectiveness with higher densities proving more 

efficient but also more expensive [31,50]. 

Table 2. Area to volume ratio for a typical coarse and fine bubble 

Bubble Type Typical Diameter 
(cm) 

Surface Area 
(cm²) Volume (cm³) Specific Surface 

Area (cm²/cm³) 
Coarse 1 12.6 4.19 30 
Fine 0.1 0.126 0.00419 3000 

Tertiary treatment  
Tertiary treatment is an advanced wastewater treatment process that is not frequently applied 

to municipal wastewater. However, it has gained significance as the need to comply with 

discharge requirements set by the EPA and other environmental authorities has grown. As 

environmental standards become more tighten, tertiary treatment plays a crucial role in 

achieving the required water quality standards before discharge into the environment or for 

potential future reuse [58,59,29] 

Tertiary treatment eliminates a variety of contaminants that subsequent treatment is unable to 

eliminate, including organic matter, heavy metals, SS, nutrition, and infections. During this 

treatment procedure, wastewater effluent is made even cleaner by using stronger and more 

sophisticated treatment technologies such as disinfection, filtration, advanced oxidation, 

reverse osmosis, membrane, ultraviolet, electrodialysis, ion exchange, nutrient removal etc. 

[29,59]. 

Filtration helps to remove suspended solids while activated carbon is used for toxic 

compounds 

Nutrient removal, especially nitrogen, involves further treatment [58]. Because of the 

requirements of nutrient removal processes including; nitrification, denitrification biological 

phosphorous removal, this phase requires substantial energy input. Moreover, energy 

requirements may increase when it comes to water reclamation or reuse, particularly if 

advanced treatment technologies like disinfection and reverse osmosis are used [30].  

In order to remove BOD from the water to extremely low levels, this stage also involves 

pumping oxygen into the water, which raises the plant’s overall energy usage by 40-50 % 

[59]. 

Disinfection: 
To inactivate or eliminate pathogenic microorganisms in order to lower the risk of waterborne 

illness, disinfection processes are used [30]. Chlorination is the most common among them 

where chlorine gas is introduced to the water to eradicate pathogenic bacteria and lessen odor. 



12 
 

When implemented properly, chlorination can eliminate nearly 99% of dangerous bacteria 

from effluent streams, demonstrating how much it may improve water quality [59].  

Some regions switched from using chlorine to sodium hypochlorite disinfection to reduce the 

risk of handling, storing and transporting chlorine gas. However, the effluent water produced 

by chlorine or hypochlorite contains amounts of chlorine that could be hazardous to fish and 

aquatic life. As a result, excessive chlorine must be eliminated from discharged water by a de-

chlorination process, which could increase the need for energy [58]. Due to growing concern 

over the negative sides of chlorination, ultraviolet radiation has drawn a lot of interest as an 

alternative disinfection processes [59]. It removes the possible risks and expenses related to 

handling and storing chlorine gas or other substances containing chlorine. Moreover, it does 

not leave any chemical residues in the treated water which is a crucial factor for reuse or 

release of water into a river. 

Electromagnetic energy is transmitted to the genetic material of organisms in this system 

where it prevents the cells from reproducing. A number of variables, including the intensity of 

UV radiation, duration of exposure and the specific attributes of the wastewater, affect how 

efficient this UV disinfection method [58].  

However, UV consumes more energy than chlorination. In a comparative study of wastewater 

treatment plants, Owls Head WWTP in New York employing chlorine disinfection, 

demonstrates substantially lower energy-related carbon footprint (CF) than the Gloversville-

Johnstown WWTP in New York, utilizing ultraviolet (UV) disinfection, despite their similar 

energy mixes. This highlights the advantage of chlorine in terms of energy efficiency [16,82]. 

Overall, the energy consumption related to different disinfection processes, involves specific 

components. For chlorine gas disinfection, energy is mostly expended in operating an 

evaporator heater, pumping dilution water, and pumping chlorine solution. Hypochlorite 

disinfection requires energy for pumping dilution water and operating metering pumps for 

hypochlorite. Finally, for ultraviolet disinfection, power is required for UV tube illumination. 

Understanding these energy inputs is essential to comprehend the overall environmental 

impact and efficiency of different disinfection methods in wastewater treatment [59]. 

Sludge Processing:  

Sludge processing is a complex process that involves a number of steps, including sludge 

thickening, stabilizing it with lime or aerobic or anaerobic digestion, sludge dewatering, and 

finally disposal through landfill, composting, or incineration [58].  

These processes may be used differently, based on the particular needs of each plant. Energy 

plays an essential role in pumping sludge between these operations and sending the finalized 



13 
 

sludge to the belt press or sludge discharge truck. Sludge dewatering, which is usually 

accomplished through continuous belt press operations, focuses on removing water from the 

sludge while thickening and stabilization work to solidify the sludge. Among all these 

processes, continuous belt pressing is the primary energy consumer. It's crucial to carry out 

these steps effectively to lessen the burden on other treatment processes and minimize the 

impact on landfills [59]. 

1.2.3. Utilities 

The primary energy-consuming utilities in a WWTP include lighting, heating and cooling 

systems. While these utilities may not individually consume vast amounts of energy, they 

become significant in facilities with extensive office spaces and laboratories. Implementing 

energy-efficient systems is recommended to minimize energy consumption [59]. 

1.3. GHG EMISSIONS FROM WWTP 

Together with energy consumption, WWTPs contribute to the emission of GHGs which are 

playing a role in climate change. The main GHG emissions from WWTPs include CH4, CO2 

and N2O. To address these various GHGs uniformly, gases are converted to CO2 equivalent 

(CO2e) based on their capacity to cause global warming over 100 year period .It is clear from 

the Table 3 that even minimal amounts of N2O emissions can pose environmental concerns 

since they have a GWP that is 298 times more than that of CO2 and therefore N2O emissions 

have attracted increased attention [30]. 

Table 3: The GWP of GHGs produced in WWTPs 

Gas GWP 

Carbon dioxide 1 

Methane 28 

Nitrous oxide 265 

 

1.3.1. WWTPs processes causing to GHG Emissions 

GHG emissions from the WWTPs arise from diverse processes within the system and mostly 

depends on the technology employed. 

1.3.1.1.Carbon Dioxide (CO2):  